No. 9014051

INSTRUCTION BULLETIN  bachine: a0

Rev. 02

NOTE: DO NOT DISCARD the Parts List from the Instruction Bulletin. Place the
Parts List in the appropriate place in the machine manual for future
reference. Retaining the Parts List will make it easier to reorder
individual parts and will save the cost of ordering an entire Kkit.

NOTE: Numbers in parenthesis () are reference numbers for parts listed in Bill of Materials.
Installation instructions for kit number 9014027

SYNOPSIS:

This kit contains the parts needed to install the telemetry kit M30 machines.
Please follow step-by-step instructions.

SPECIAL TOOLS / CONSIDERATIONS: NONE
(Estimated time to complete: 60 minutes)
The IRIS (telemetry module) must be activated to complete this installation. The module will
not function until it is activated. Call local IRIS expert for assistance activating the module
after all telemetry components have been installed. Have machine serial number and IRIS
module SIM number (located on back of IRIS control box assembly) ready when calling for
activation.

such as batteries and fluids in an environmentally safe way according

PROTECT THE ENVIRONMENT

Please dispose of packaging materials, used machine components

| . .
GC%) to local waste disposal regulations.

Always remember to recycle.

PREPARATION: 4. Remove the engine access panel from the
operator compartment. Set the mounting
hardware aside. Discard the engine access
panel. (Fig. 1)

-

1. Start machine. Observe the LCD display for
fault / diagnostic codes. All fault / diagnostic
codes must be corrected before the IRIS
system can be installed onto the machine.

2. Park the machine on a clean level surface and
set the parking brake, turn off the machine,
and remove the key.

FOR SAFETY: Before leaving or servicing
machine, stop on level surface, turn off
machine, remove key, and set parking brake.

3. Disconnect the battery cables from the
battery.

WARNING: Always disconnect battery
A cables from machine before working on
electrical components.

IB 9014051 (12-2015) 1



INSTALLATION:

1. Use two M5 hex screws (10), four flat
washers (11), two M5 hex nuts (12), and two
cable clamps (9) to install the telemetry
antenna (8) onto the telemetry antenna
bracket (13). (Fig. 2)

2. Use two SEMS M6 hex screws (14) two flat
washers (15), and two M6 hex nuts (16) to
install the telemetry antenna (8) / telemetry
antenna bracket (13) onto the front of the
operator compartment. (Fig. 2)

3. Insert the rubber grommet (17) into the hole
located near the battery in the front of the
operator compartment. (Fig. 2)

4. Route the telemetry antenna (8) cable through
the grommet (17) installed into the operator
compartment in the previous step, across the
top of the fuse cover box under the battery
tray, and around under the battery tray. (Fig. 2
/ Fig. 3/ Fig. 4)

2 IB 9014051 (12-2015)



5. Use cable ties to secure the telemetry 6. Connect the telemetry harness (7) to the main
antenna (8) wire to the main wire harness. wire harness. (Fig. 6 / Fig. 7)
(Fig. 5)

FIG. 6
FIG. 5
7. Route the telemetry harness (7) to the
opening where the engine access panel was
previously located.
S& S-14 DETAIL R
SOLUT ION SOLUTION PN
TANK EMPTY H e B CONTINUED | DETAIL U
T CONTINUED
TO CAB K
FUL HARNESS
V
\\
fo— ——— —
OHG| FAN|
v(ialdla|3 [ Als AN
ﬂ B A
CONN31
@ @ 128A OHG
127 REVOLVING
5o D/E LIGHT svo
o Ts P Y SWEEP
VAC FAN
ON
A KJHGF 1
OPTION
FAST N
GROUND FLOW
HIGH
VALVE
\[#le[c[s]e]/
OPTIONAL
TE»Ib%ltEL'I;ERY INSIGHT CONTROLLER
(23 PIN CONN. ) SN EN TO: MAIN HARNESS
7 (10 PIN CONN.)
TO TELEMETRY
WIRE NO. P0S. TO TELEMETRY
186/BLU Py WIRE NO. POS.
S/WHT 8 I O ¢ 1 13/BLK C
87,/PUR > T O 127/PUR D
27A/PUR 5 N— S/WHT il
3/BLK >0 186/BLU G
[127B/PUR >3 187/PUR H
FIG. 7

IB 9014051 (12-2015) 3



Telemetry
harness (7)

Telemetry
antenna (8) wire

8. Remove the additional SIM label from the
back of the control box (1) and set label aside
in a safe place. The number on the SIM label
will be needed for activating the machine.
(Fig. 9)

1069467-05
USA
Telemetry Module

FIG. 9

. Use four M6 button screws (4), four flat
washers (5), and four M6 hex nuts (6) to
install the telemetry module (1) onto the new
access panel (3). (Fig. 8)

12.

13.

14.

. Install the insulation (2) onto the access panel

(3). (Fig. 8)

. Place the access panel (3) / telemetry module

(1) on the floor of the operator compartment
near the opening where the old access panel
was previously located.

Connect the telemetry antenna (8) wire and
telemetry harness (7) to the telemetry
module (1). (Fig. 6 / Fig. 8)

Reconnect the battery cables to the battery.

Install the access panel (3) / telemetry module
(1) onto the machine.

IB 9014051 (12-2015)



15. Clean the area in the operator compartment
where the telemetry label (18) is supposed to
be located and install the telemetry label onto
the operator compartment. (Fig. 10)

FIG. 10

16. Start and test the machine.

17. Activate the IRIS (telemetry module): Call
local IRIS expert for assistance to activate the
module. The IRIS telemetry system must be
activated to complete this install. Have
machine serial number and IRIS module SIM
number ready when calling for activation.

NOTE: The IRIS (telemetry module) must be
activated to complete this installation. The module
will not function until it is activated. Call local IRIS
expert for assistance activating the module after
all telemetry components have been installed.

IB 9014051 (12-2015)



CONNECTS TG GAS TIER4 ENG. HARNESS
L.P.G.: CONNECTS TO L.P. TIER4 ENG. HARNESS

S8v9

T
o
[ SSINGVH AV “ASd-IHOT1 ONINEVA |, AVIZH 3SH3A3M m Py S -
a1 [ Sa/VaET X NvI/vaoz NVL/VOZ Wiz &<& D —rge,8 £ . W W W
T NavV SsH3ATE avn w @ 2 2 2
— 2l I8 R 0 ©
T S
8 8 % s B
— & 7 &
v 0ds A08| —swarTT =¥ 1.8 05543 SN évw.um *d13 oL m QX hS 3
@ *0ds A09| [—Tmo/BT S N @ N
— P35 53 3 28
[ t b & 8 nwn o
— $ Bl 83 3¢
— x
m (o msata| [P 2 3
s 110 *0N_ s IAINO 135310) HOL| 61-1d ‘dI3 OL g m g g
5 | aj
w - s 3 S 9
L 3 S 2
— o Y
e B NVL/0T EANG/A XH9708 1 l
2 + NVO| "—maseet
: —
—
ONIYNVHO FIIHM +8 x
- — Hnd/ZL =< e aza/ar 2
g — AVTI3Y LMVIS G 5
s—xzpswm:“_;SW - hvsol Vot +! w
*8 [ endiL uNd/LL «
|-| 1SV9)dNNd ‘gm\mﬁ
, +8 dhnd T304 TAN/61 TAN/6T
N9 dnd a4 TAR->1a/E]] THA-Ta/ETT a BED
ANV *1 Y] T ST
+8 aaHoLIMS|_—VEose VEOTE pivea ONIMEVD *LdO
= S&&.)\m_.m azHOLINS 8 XH5/HB .
VY
Pk a*m ‘a3sn4 W)= X59/98 g
WV LTV 1 N\ m
B g 2t-asnd HOL I MSASY
2 e 3L N3 Va1 B
+8 QIHOLINS =)= XH5/vE X45/98 ﬁ_ﬂ&m/w\ﬁq REI ]
29N o
AVI3d NMOOLNHS Y
=
m 3
JU. MDM_JO?_NME A"9/98 *SOILVNZHOS 3NION3 Q/d/sve 335 15 9
*dAVT LNV HO4 L1V 3HL
OL SLI3NNOD SSINMVH INION3
= " A45/38 ] a3ys4t 31
AVIEH 2 XNV V2
= % Au9,/08 g
AVIEH T XNV VIN -
2
=Opre—wwerz
AVI3Y LHVIS VLA
E e G EE )
AO A0  THOIH Nad 0ov2

a-119

AQ D0AS _tM07 |WdY OSET

v-119

w8u ONV uVa SLIG NOILO3T3S 033d4S 3NI1ON3

20A 2T

1 RELAY

AUX.

FIG. 11

IB 9014051 (12-2015)



FIG. 12

IB 9014051 (12-2015)



Bill Of Materials For Telemetry Kit, Cl [M30, Intl/EU] - 9014027

Tennant
Ref. Part No. Description Qty.
1 1070541 Control Box Assy, Telem [3G, Intl.] 1
2 1069761 Insulation, Flame- retardant, 0.75- 0.88 1
3 1069755 Panel, Access, Door 1
4 763147 Screw, Btn, N6X1.0X20, 10.9 4
5 32483 Washer, Flat, 0.25, SAE 4
6 08708 Nut, Hex, lock, M6X1.00, NI 4
7 1069662 Harness, Extn, Telem [M30] 1
8 1070659 Antenna, Telem, 70In [GPRS] 1
9 140916 Clamp, Cable, Nyl, 0.62D, Nat 2
10 24199 Screw, hex, M5X0.80X16, SS 2
11 01683 Washer, Flat, 10, SS 4
12 06549 Nut, Hex, Lock, M5X0.80, NI 2
13 1070402 Angle, Mtg, Antenna, Telem 1
14 1040467 Screw, hex, M6X1.00X20, 9.8, SEMS 2
15 01684 Washer, Flat, 0.27B 0.69D .05, SS 2
16 08712 Nut, hex, lock, m6X1.00, NI, SS 2
17 10632-12 Grommet, Rbr, 0.38ld, F/0.5H, .12 Matl 1
18 1069580 Label, Opertnl, Telem [FCC/IC] 1

TENNANT COMPANY
P. O. Box 1452
Minneapolis, MN 55440-1452

IB 9014051 (12-2015)



